

**Table 2. Standard of care (SOC) comparator treatments in NHS Wales**

<b>Regimen</b>	<b>Proportion of patients</b>	<b>Dosing schedule and number of cycles</b>
Letrozole	30%	2.5 mg once daily. 10 cycles of 28 days each.
Paclitaxel	40%	80 mg/m <sup>2</sup> BSA intravenous infusion once weekly for 3 weeks. 4 cycles.
Pegylated liposomal doxorubicin (PLD)	20%	50 mg/m <sup>2</sup> BSA intravenous infusion every 28 days. 6 cycles.
Carboplatin + paclitaxel	10%	AUC 2 (200 mg) carboplatin intravenous infusion weekly + 80 mg/m <sup>2</sup> BSA paclitaxel intravenous infusion weekly. 6 cycles

AUC: area under the curve; BSA: body surface area